
 

 

 
UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION 

September 2001 
 

 
 
 
 

US/RAS/92/120 
 

Regional Programme for pollution control in the tanning industry 
in South-East Asia 

 
 

 
 

REED BEDS FOR THE TREATMENT OF TANNERY EFFLUENT  
 
 
 
 

Prepared by 
 

K.V. Emmanuel 
National Expert-Environmental Engineering 

 
 
 

Project Manager 
 

Jakov Buljan 
Agro-industries and Sectoral Support Branch 

 
 
 
 
 
 

This paper has not been edited 
The views presented are those of the authors and are not necessarily shared by UNIDO 
References herein to any specific commercial product, process, or manufacturer do not necessarily constitute 
or imply its endorsement or recommendation by UNIDO
[...]
Month Mean  BOD5  in  BOD5  in Mean  BOD5 in  BOD5 in % of Specific  
  Inflow Offer Offer Outflow Outflow Outflow  BOD5  reduction 
  m3/d mg/l kg/d m3/d mg/l kg/d reduction g/m2 /d 

Feb-99 54.30 354.50 19.25 49.20 64.30 3.16 83.57 25.78 
Mar-99 55.10 896.80 49.41 49.40 75.00 3.71 92.50 73.25 
Apr-99 48.90 535.10 26.17 43.90 152.50 6.69 74.41 31.20 
May-99 62.00 612.70 37.99 55.10 91.50 5.04 86.73 52.80 
Jun-99 59.60 403.30 24.04 50.90 124.30 6.33 73.68 28.38 
Jul-99 58.90 546.10 32.17 55.60 106.30 5.91 81.63 42.08 
Aug-99 64.50 823.80 53.14 59.30 138.90 8.24 84.50 71.95 
Sep-99 47.70 584.80 27.89 42.30 89.00 3.76 86.50 38.67 
Oct-99 48.30 588.30 28.41 43.60 85.80 3.74 86.83 39.54 
Nov-99 59.10 569.80 33.68 54.70 236.90 12.96 61.52 33.20 
Dec-99 44.10 840.60 37.07 38.50 197.10 7.59 79.53 47.25 
Jan-00 60.70 610.70 37.07 53.00 175.70 9.31 74.88 44.48 
Feb-00 56.90 733.70 41.75 50.60 200.40 10.14 75.71 50.65 
Mar-00 58.20 988.20 57.51 51.20 365.80 18.73 67.44 62.15 
Aug-00 55.70 695.46 38.74 53.52 222.29 11.90 69.29 43.01 
Sep-00 53.77 522.59 28.10 48.19 106.47 5.13 81.74 36.81 
Oct-00 58.01 734.59 42.61 54.31 137.88 7.49 82.43 56.29 
Nov-00 48.23 594.73 28.68 43.42 89.94 3.91 86.39 39.71 
Dec-00 49.83 591.66 29.48 45.54 93.93 4.28 85.49 40.39 
Jan-01 51.98 622.40 32.35 47.74 137.00 6.54 79.78 41.37 
Feb-01 61.25 749.42 45.90 57.76 139.92 8.08 82.39 60.61 
Mar-01 54.45 722.42 39.34 52.73 170.33 8.98 77.17 48.64 

Mean 55.07 650.99 35.94 50.02 145.51 7.35 79.73 45.83 



 

 

 
    COD     

Month Mean COD in COD in Mean COD in COD in % of Specific  
  Inflow Offer Offer Outflow Outflow Outflow COD reduction 
  m3/d mg/l kg/d m3/d mg/l kg/d reduction g/m2 /d 

Feb-99 54.30 849.00 46.10 49.20 493.50 24.28 47.33 34.97 
Mar-99 55.10 896.80 49.41 49.40 567.40 28.03 43.28 34.27 
Apr-99 48.90 1671.80 81.75 43.90 1104.60 48.49 40.68 53.30 

May-99 62.00 1702.00 105.52 55.10 970.00 53.45 49.35 83.46 
Jun-99 59.60 1364.70 81.34 50.90 579.00 29.47 63.77 83.12 
Jul-99 58.90 1369.30 80.65 55.60 534.50 29.72 63.15 81.62 

Aug-99 64.50 1677.60 108.21 59.30 611.70 36.27 66.48 115.27 
Sep-99 47.70 1515.30 72.28 42.30 408.40 17.28 76.10 88.15 
Oct-99 48.30 1298.30 62.71 43.60 318.10 13.87 77.88 78.27 
Nov-99 59.10 1244.00 73.52 54.70 671.60 36.74 50.03 58.95 
Dec-99 44.10 1962.30 86.54 38.50 661.80 25.48 70.56 97.85 
Jan-00 60.70 1526.60 92.66 53.00 737.10 39.07 57.84 85.89 
Feb-00 56.90 1813.70 103.20 50.60 896.80 45.38 56.03 92.66 
Mar-00 58.20 2221.50 129.29 51.20 1324.90 67.83 47.53 98.49 
Aug-00 55.70 1975.98 110.06 53.52 983.62 52.64 52.17 92.02 
Sep-00 53.77 1699.80 91.40 48.19 710.48 34.24 62.54 91.60 
Oct-00 58.01 2030.47 117.79 54.31 790.50 42.93 63.55 119.96 
Nov-00 48.23 1904.73 91.87 43.42 775.06 33.65 63.37 93.29 
Dec-00 49.83 1973.25 98.33 45.54 750.57 34.18 65.24 102.80 
Jan-01 51.98 2137.14 111.09 47.74 767.27 36.63 67.03 119.33 
Feb-01 61.25 2124.73 130.14 57.76 810.17 46.80 64.04 133.56 
Mar-01 54.45 1932.00 105.20 52.73 1054.72 55.62 47.13 79.46 

Mean 55.07 1676.86 92.23 50.02 750.99 37.82 58.87 87.19 
         
         



 

 

Annex 3 
Sketch of the reed bed system developed at Vishtec 

 



 

 

 
 

Annex 4 
 
 PERFORMANCE ANALYSIS OF THE REED BED SYSTEM AT VISHTEC 
     BOD5      

Month Mean  BOD5  in  BOD5  in Mean  BOD5  in  BOD5  in % of Specific  
  Inflow Offer Offer Outflow Outflow Outflow  BOD5  reduction 
  m3/d mg/l kg/d m3/d mg/l kg/d reduction g/m2 /d 

Aug-99 54.00 799.90 43.19 46.55 138.90 6.47 85.03 58.86 
Sep-99 51.36 752.65 38.66 44.28 89.00 3.94 89.81 55.64 
Oct-99 37.82 730.50 27.62 32.60 85.80 2.80 89.87 39.79 
Nov-99 39.82 681.00 27.12 34.33 236.90 8.13 70.01 30.43 
Dec-99 53.68 684.72 36.76 46.28 197.10 9.12 75.18 44.29 
Jan-00 55.15 753.33 41.54 47.54 175.70 8.35 79.89 53.19 
Feb-00 40.00 795.40 31.81 34.48 200.40 6.91 78.28 39.91 
Mar-00 24.53 665.89 16.34 21.15 365.80 7.74 52.64 13.78 
Sep-00 21.10 318.23 6.71 22.39 30.57 0.68 89.81 9.66 
Oct-00 15.91 430.63 6.85 16.43 65.88 1.08 84.20 9.25 
Nov-00 39.77 693.73 27.59 30.64 64.27 1.97 92.86 41.06 
Dec-00 45.81 737.00 33.76 44.38 40.40 1.79 94.69 51.23 
Jan-01 35.00 584.00 20.44 35.01 32.00 1.12 94.52 30.96 
Feb-01 37.17 576.83 21.44 34.23 32.00 1.10 94.89 32.60 
Mar-01 41.58 672.46 27.96 32.05 66.00 2.12 92.43 41.42 

Mean 39.51 658.42 27.19 34.82 121.38 4.22 84.28 36.80 
         

    COD     
Month Mean COD in COD in Mean COD in COD in % of Specific  

  Inflow Offer Offer Outflow Outflow Outflow COD reduction 
  m3/d mg/l kg/d m3/d mg/l kg/d reduction g/m2 /d 

Aug-99 54.00 1677.60 90.59 46.55 611.70 28.47 68.57 99.54 
Sep-99 51.36 1515.30 77.83 44.28 408.40 18.08 76.77 95.75 
Oct-99 37.82 1298.30 49.10 32.60 318.10 10.37 78.88 62.06 
Nov-99 39.82 1244.00 49.54 34.33 671.60 23.06 53.46 42.44 
Dec-99 53.68 1962.30 105.35 46.28 661.80 30.63 70.93 119.74 
Jan-00 55.15 1526.60 84.19 47.54 737.10 35.04 58.38 78.76 
Feb-00 40.00 1813.70 72.54 34.48 896.80 30.92 57.37 66.70 
Mar-00 24.53 2221.50 54.50 21.15 1324.90 28.02 48.59 42.44 
Sep-00 21.10 1275.48 26.91 22.39 295.14 6.61 75.45 32.54 
Oct-00 15.91 1277.75 20.33 16.43 305.50 5.02 75.31 24.53 
Nov-00 39.77 1253.27 49.84 30.64 376.87 11.55 76.83 61.37 
Dec-00 45.81 1334.69 61.14 44.38 279.70 12.41 79.70 78.09 
Jan-01 35.00 1223.29 42.82 35.01 292.86 10.25 76.05 52.18 
Feb-01 37.17 1148.50 42.69 34.23 269.17 9.21 78.42 53.65 
Mar-01 41.58 1222.31 50.82 32.05 374.30 12.00 76.40 62.22 

Mean 39.51 1466.31 58.55 34.82 521.60 18.11 70.07 64.80 
 
Note: Data during March-September, 2000 is not presented as the bed was under rectification work during this 
period. In the months of March, September and October, lower organic load was admitted to the bed, as the feed 
was a mixture of primary and secondary treated effluent.  



 

 1 

Annex 5 
 

Conceptual design of a simplified ETP for treatment of tannery effluent for isolated 
tanneries incorporating reed bed for secondary (biological) treatment 

 
1. Introduction 
 
It may be possible to incorporate the reed bed system as a secondary treatment system for 
isolated tanneries where sufficient land is available and required technical skills may not be 
available for operation and maintenance of a conventional biological treatment system such 
as activated sludge treatment. 
 
The normal physico-chemical treatment (perhaps even more stringent chemically aided 
sedimentation) may be required in this case too.  Since there could be a possibility that finer 
organic levels (say 30 mg/l) may not be achieved at the end of the reed bed treatment, a 
simple post treatment, say aerobic stabilisation pond may be required depending on the type 
of effluent (particularly the bio-degradability of the organics) and the degree of treated 
effluent standards required.    
 
To protect the reed bed from any occasional overflow of solids from the primary settling 
tank, it may be required to provide a settling compartment at the inlet of the reed bed. Since 
in some cases it has been noticed that re-circulation of treated effluent from reed bed to the 
inlet is giving a better result, it may be useful to make a provision for recycling also.  
 
A conceptual design for an ETP including reed bed as one of its parts for an isolated tannery 
generating about 100 m3/day effluent is given below.  However it should be noted that the 
assumptions are based on the data collected till now and further studies and trials are needed 
to establish the feasibility of the proposed system with respect to specific locations. 
 
2. Conceptual treatment system suggested 
 
It is assumed that the effluent is from a chrome tannery processing raw to finished leather 
with around 2500 mg/l COD and 1000 mg/l BOD.  
 
The effluent from the tannery shall be passed through two screens, one with 20 mm bar 
spacing and the second with finer bar spacing of 10 mm, and the coarse solids and grit are 
allowed to settle in a pre-settling unit having a dimension of 1 m x 3 m x 1 m (liquid depth).  
Then the effluent is admitted into the equalisation-cum-collection tank of dimension 10 m x 5 
m x 2 m (liquid depth) provided with two numbers of floating aerators of 1.5 kW. The 
equalised effluent is then pumped using a non clog, open impeller, self priming centrifugal 
pump at the rate of  5 m3/h to a coagulation-cum-flocculation tank of dimensions 1 m x 1 m x 
0.8 m (liquid depth) provided with a mixer.  Chemical slurries @5-10% concentrations (alum 
at 300 mg/l -dry weight basis and lime for neutralisation of the mixture) are suggested.  
Addition of 1 mg/l of anionic polyelectrolyte solution (prepared at 0.05%) may be considered 
depending on the technical skills of the operating staff and availability of the chemical.  The 
chemically coagulated effluent shall then enter a settling tank of dimensions 4 m diameter and 
2 m side water depth with a 1:10 slope towards the central sludge collection chamber. The 
construction of this tank shall be similar to a normal clarifier, but a scrapper mechanism 
could be avoided if the operational attention for proper sludge evacuation is ensured (of 
course, in such case the hopper bottom should be steeper). All the above tanks would be 



 

 2 

constructed in RCC where as for construction of screen channel and grit chamber, brick 
masonry too could be considered. 
 
The overflow of the settling tank would be taken to a settling chamber. It is suggested to 
construct this pond in brick masonry.  The tank size suggested is 6 m (length) x 4 m (width) x 
1.4 (total depth).   It is suggested to de-sludge this tank, every month. 
 
The overflow from this tank shall enter the inlet channel of the reed bed.  Depending on the 
local soil conditions and other considerations, the reed bed can have either a compacted clay 
layer + LDPE/HDPE sheet liner (>600 micron) or a standard PCC bottom. Sidewalls and 
partition walls in brick masonry for a depth of 1.0 m. Media (graded sand 3-8 mm) for a 
depth of 0.55 m.  The overall dimensions of the reed bed are 48 m x 36 m x 0.55 m (media 
depth).  
 
The improved distribution arrangement is expected to be realised by inlet and outlet channels 
and internal channels formed by a series of baffle walls made of brick masonry. The inlet and 
outlet channels will be filled with pebbles of size 20 mm-30mm upto a height of 0.25 m. 
 
The inlet channel will have a dimension of 0.5 m (length) x 36.0 m (width) x 1.0 m. (total 
depth). Outlet channel will have 1 m (length) x 36.0 m (width) x 1.0 m (total depth).  The 
inlet to this channel will be the overflow from settling tank, distributed equally to all the 
compartments. 
 
The treated effluent shall be pumped out from the outlet channel, which also serves as the 
treated effluent collection tank.  One line from the pumped outlet shall be laid back to the 
inlet channel to re-circulate the treated effluent as and when required.  
 
The outlet of the reed bed shall be taken to a polishing pond where further reduction of BOD/ 
COD is expected.  The overflow from the polishing pond shall be discharged as treated 
effluent. 
 
The sludge from the settling tank shall be taken to the sludge drying beds for dewatering. 
 
3. Comparison of the system suggested with conventional treatment system 
 
3.1 General  
 
A brief comparison of the conceptual arrangement suggested above with a conventional 
activated sludge based system is given below:  
 
Parameter Reed based system Activated sludge system 
Performance security To be proven based on 

further trials and installations 
Well proven 

Requirement of physico-
chemical treatment 

Required  Required  

Land requirement High (Approximately 3200 
m2) 

Less (Approximately 800 m2) 

Maintenance Moderate High 
Monitoring Moderate High 
Stabilisation time > 6 months 3 months 



 

 3 

Other environmental 
benefits (land utilisation/ 
greening of area etc.) 

Positive -- 

Consistence in performance Unknown Consistent 
Controllability Easy-medium Easy-medium 
Requirement of skilled 
personnel 

Medium-high High 

 
Basis of comparison:  Effluent flow: 100 m3/d, characteristics of effluent: from raw to 
finished tanning process.  
 
3.2 Installation and operational cost 
 
Installation cost 
 

Unit Option with activated sludge Option with reed bed 
 Value Cost (INR) Value Cost 

(INR) 
Screens, grit 
chamber etc. 

LS  18,000 LS 18,000 

Equalisation tank 
with aerators 

100 m3 volume, 5 
HP floating aerator 

280,000 100 m3 volume, 5 
HP floating aerator 

280,000 

Flash mixer, 
flocculator 
chemical dosing, 
primary clarifier 

HRTs:  Flash mixer 
5 min, flocculator 20 
min & clarifier 3 hrs  

290,000 HRTs:  Flash mixer 
5 min, flocculator 
20 min & clarifier 3 
hrs 

290,000 

Aeration tank-1 130 m3 volume, 2 x 
5 HP aerator  

540,000 Reed bed: 3 beds of 
total area 2400 m2 

680,000 

Aeration tank-2 80 m3 volume, 1 x 
7.5 HP fixed aerator 

330,000 ---- 0 

Secondary clarifier 3.5 hours HRT 190,000 Polishing pond: 150 
m2 x 1m  

120,000 

Sludge drying beds 400 m2 area 320,000 350 m2 area 280,000 
Miscellaneous  All other including 

electrical & piping 
550,000 All other including 

electrical & piping 
550,000 

Land cost Approx. 800 m2  80,000 Approx. 3200 m2  320,000 
Total  2,598,000 

(US $ 
 56500) 

 2,538,000 
(US $  
55000) 

 
Operational cost (per day) 
 

Item Option with activated sludge Option with reed bed 
 Value Cost (INR) Value Cost (INR) 
Chemicals Alum, Lime 300 

ppm, PE 1 ppm 
175 Alum, Lime 300 

ppm, PE 1 ppm 
175 

Total power Approximately 400 
kWh/d 

1600 Approximately 
140 kWh/d 

560 

Manpower One plant manager, 1100  One plant 1000 



 

 4 

one chemist, four 
operators, three 
technicians, two 
supporting staff 

manager, one 
chemist, four 
operators, one 
technician, two 
supporting staff 

Lab analysis LS 100 LS 100 
Maintenance* LS 980 LS 620 
Sludge dewatering/ 
disposal 

LS 120 LS 110 

Depreciation 15% on electro-
mechanical and 5% 
on civil 

655 15% on electro-
mechanical and 
5% on civil 

525 

Total   4730  3090 
Total annual cost Assuming 300 d/y 1419000 

(US $ 
31000) 

 927300 
(US $ 
20000) 

Treatment cost/m3   INR 47.3 
(US $1.02) 

 INR 30.9 
(US $ 0.67) 

 
* Projections based on actual figures. 
 
As it can be seen, the investment cost of the two options are US $ 57478 and US $ 56150 
respectively (assuming a RoE 1 US $ = 45.2) and the annual operation cost is US $ 31393 
and US $ 20508 (34% less) respectively.  In short, the reed bed option can give a saving of 
US $ 1328 in investment and US $ 10885 in annual operation cost.  This is however, 
assuming that the reed bed option will work as efficiently as the activated sludge system, 
which, in our opinion, is yet to be proved. 
 
One major advantage of the reed bed option is the relatively lower operational control which 
makes this virtually the only alternative in many countries in the region, where technical 
capability to manage an activated sludge system is scarce. The other positive environmental 
aspects, (absence of aerosols, improved aesthetics etc.) will also need to be considered. 


	LIST OF SYMBOLS & ABBREVIATIONS
	EXECUTIVE SUMMARY
	1. BACKGROUND
	2. OBJECTIVES
	3. STRATEGY & AGENCIES INVOLVED
	4. WET LAND SYSTEMS
	4.1 Types of Wetland Systems
	4.1.1 Free-floating macrophyte based system
	4.1.2   Emergent aquatic macrophyte - based systems
	4.1.3 Submerged macrophyte - based system
	4.1.4. Algal ponds

	4.2 Wet land system considered for the study
	4.3 Basic principles

	5.  REED BED AT PRESIDENCY KID LEATHER (P) LTD
	5.1 Introduction
	5.2 Effluent treatment at the tannery
	5.4 Details of the reed bed system
	5.4.1 Design
	5.4.2 Reed bed nursery
	Table 1: Reeds in the PKL Nursery


	5.5 Construction
	5.6 Commissioning
	5.7 Operation
	5.8 Reeds
	5.9 Performance
	5.9.1 As a tertiary treatment system
	Table 2: Performance of reed bed as a tertiary treatment system

	5.9.2 Soluble BOD/COD measurement
	5.9.3 Reed bed compared to other tertiary treatment systems
	5.9.4 As a partial or total replacement of biological treatment


	6. REED BED IN CETP-VISHTEC, MELVISHARAM